September 2005
NSF 05/17/EPADWCTR
EPA/600/R-05/120

Environmental Technology
Verification Report

Removal of Arsenic in Drinking Water

Pall Corporation
Microza® Microfiltration System

Prepared by

©

NSF International

Under a Cooperative Agreement with

«EPA U.S. Environmental Protection Agency

ErvVEIVEIY




Environmental Technology Verification Report

Removal of Arsenic in Drinking Water

Pall Corporation
Microza® Microfiltration System

Prepared for:

NSF International
Ann Arbor, Michigan 48105

Prepared by:

NSF International
And
Scherger Associates

September 2005

Under a cooperative agreement with the U.S. Environmental Protection Agency

Jeffrey Q. Adams, Project Officer
National Risk Management Research Laboratory
[...]
peer reviewed, reviewed by NSF and EPA, and recommended for public release.

1.3 Verification Testing Site
1.3.1 Site Background Information

Two production wells are installed at the Plum Creek Development in Oakland Township,
Oakland County, Michigan. The well house address is 2714 Long Winter Lane, Oakland,
Michigan 48363. These wells supply potable water to approximately thirty-six homes (maximum
design for fifty-one homes). The Plum Creek Development is a suburban residential
development northeast of Detroit, Michigan, located in the Paint Creek Watershed, which
discharges into the Clinton River. The area is a mix of suburban residential developments with
some agriculture.

Basic well information was obtained from the OCDC office and the well installation records.
The wells are installed in the same aquifer, with both wells being drilled to a depth of 99 feet
below ground level (BGL). One well is cased with an 8-inch inside diameter (1.D.) well casing
and the other is cased with a 12-inch 1.D. well casing, and both have 20 feet of stainless steel
well screen. The well screens are located between 79 and 99 feet BGL. The geology at the site
consists of glacial tills, and sand and gravel outwash lithologies from the ground surface to
approximately 250 feet (BGL). Productive water bearing sand and gravel lithologies are
encountered between 25 and 97 feet BGL. The well screens are placed just below this contact
point. Approximately 16 feet of gray clay barrier protection is present above the defined aquifer.

After installation, pump tests were performed to indicate how 100 days of continuous pumping
would affect safe yield. The estimated safe yield for an 8-inch production well was 1,472 gallons
per minute (gpm). This safe aquifer yield is well in excess of the 500-gpm design basis for each
well. The well with an 8-inch well casing has a maximum well screen intake of 500 gpm and the
well with a 12-inch well casing has a maximum well screen intake of 1,000 gpm.

The water supply system uses both wells and a single pressurized water supply tank to deliver
water to the development. The water supply tank is a fixed wall tank and does not have a bladder


mailto:kneen@nsf.org

insert in the tank. When the water level in the supply tank drops to a preset level, one well is
activated and refills the tank. Once the tank is filled, the pump shuts off. When the tank level
drops again, the second pump turns on and refills the tank. This alternating cycle is the standard
operating mode for the system. Therefore, the raw water taken from the supply tank for the
verification test will be a blend of the two wells. Since the wells are within a few feet of each
other and screened at the same depth, the water quality of both wells is expected to be similar.
There are no chemicals added to the well water delivered by the wells to the supply tank or to the
water delivered to the homes.

The average daily water use for the community is 29,700 gallons per day (gpd) based on weekly
meter readings from June 2003 through June 2004. The average maximum water use based on
the weekly readings is 93,000 gpd. Well #1 typically reaches a maximum pumping rate of
approximately 500 gpm when it is operating, whereas Well #2 typically reaches a maximum
pumping rate of approximately 1,000 gpm during its cycle. Records are maintained of the time
each pump operates and the flow rates during each cycle. A review of the pump records for May
22-30, 2004 shows that Well #1 normally pumps for four to five minutes and Well #2 normally
pumps for two to three minutes to refill the supply tank. The supply tank is replenished based on
level control and the time between pump activation will depend on the demand for water. The
records for May 22-30, 2003 indicate that the “normal” time between well activation is two to
four hours (alternating between wells #1 and #2), with some cycles as short as once per hour at
high demand and as long as once in six hours at low demand over night. It appears that on an
overall average basis, a well pump is actively pumping (either #1 or #2) for approximately three
to four minutes every two to three hours (this will vary widely depending on demand). The
supervisory control and data acquisition (SCADA) system monitors the pumping times and flow
rates on a minute-by-minute basis. These data are available for the verification test period.

Table 1-1 presents raw water quality for samples taken from the water supply tank. These data
were collected by OCDC as part of their regular monitoring program for this public drinking
water supply site. The water has moderate total hardness of 250-290 milligrams per liter (mg/L)
and the pH is normally about 7.4. Water quality data for total arsenic are available for the period
between August 2002 and May 2004. In May 2004, the raw water was also analyzed for volatile
organic compounds, semivolatile organics and pesticides/herbicides. The results showed no
detectable concentrations of any of these organics.



Table 1-1. Raw Water Quality Data
August November February June January May

Parameter Units 2002 2002 2003 2003 2004 2004
mg/L as

Hardness CaCO; 288 247

Sodium mg/L 13 13

Chloride mg/L 12 13

Sulfate mg/L 17 16

Fluoride mg/L 0.6 0.6

Iron mg/L 0.9 1.0

Total Arsenic mg/L 0.014 0.011 0.011 0.009

nephelometric

Turbidity turbidity units <1l
(NTU)

Manganese mg/L 0.021

1.3.2 Test Site Description

Structural

The entire water supply system, two wells, supply tank, controls, and piping, are located inside a
secure building. There was room in the building to add the needed piping to supply the Microza
System, house the chemical addition pumps and tanks (sodium hypochlorite, sulfuric acid, ferric
chloride), and store basic supplies and equipment needed by the FTO. The building was not large
enough to house the Microza System, but there was a large paved area immediately adjacent to
the building. The Microza System was housed under a tent outside of the building on the paved
area. The water supply was piped through the wall of the building, where it flowed into the
mixing/coagulation tank, which supplied the chemically treated feed water to the microfiltration
membrane. This test site provided the following advantages:

Full electrical supply;

Building enclosing the wells and pressure holding tank;

Ease of accessibility; and

All required utilities, including raw water supply, power, and drain locations for the
discharge of the filtrate and backwash water to either ground water or to the sanitary
sewer system.

Handling of Filtrate and Residuals

All treated water (filtrate) was discharged to a drainpipe that then discharged onto the land at the
side of the building. The water flowed over the land and either entered the soil or reached a small
tributary to Paint Creek. Backwash water was discharged through a separate drainpipe that was
parallel to the filtrate discharge pipe and also discharged directly to the soil.



Discharge Permits

According the State of Michigan regulations and discussion with the Michigan Department of
Environmental Quality (MDEQ), no special discharge permits were required for the discharge of
the filtrate and backwash water from the Microza System test unit.



Chapter 2
Equipment Description and Operating Process

2.1  Description of Equipment

The Microza System used during the verification test was a skid mounted test rig supplied by
Pall Corporation for testing the application of its microfiltration system. The test equipment was
the Microza System Single Station test rig, which was designed to demonstrate the efficiency
and performance of the Microza System. The test rig was designed to test one microfiltration
module. Full-scale installations use multiple modules to attain the design flow rates needed by
public drinking water supply systems. The single-module test unit holds a pilot-scale module to
reduce the quantity of water required for testing.

The test rig is a self-contained, complete system that connects to a pressurized water supply. The
unit delivers filtered product to either a site supplied collection tank or other drainage location.
At Plum Creek, the filtrate from the Microza System discharged over the land, where it seeped
into the soil. Any excess water entered a nearby surface water tributary of Paint Creek. The test
rig is designed to treat flows up to 10 gpm using the microfiltration module selected for this
verification test. A flow schematic is presented in Appendix A along with additional information
on the test rig.

Similar to the Pall full-scale systems, the test system is automated and programmed to control all
aspects of the filter operation. Clean In Place (CIP) maintenance is operator initiated with
computer aided cleaning functions. The control system automatically initiates backwash cycles
based on the time set by the operator. The backwash cycle time is dependent on the water
quality conditions and the amount of solids generated in the coagulation process. The test rig
controls provide the same full functionality and operator interface as Pall provides with full-scale
public water supply systems. The control system is a programmable logic controller/personal
computer (PLC/PC) based controller with data logging, trend display graphs, and a remote
monitoring modem connection for off-site technical support.

The computer monitors and records transmembrane pressure (TMP), flow rates, temperature, air
scrub parameters, and turbidity. All this information is available to the on-site operator and to
remote users.

2.2  Engineering and Scientific Concepts

Coagulation and precipitation of arsenic using iron as a coagulant is a well-known basic
technology for arsenic removal. Various forms of iron (e.g., ferric sulfate or ferric chloride) are
added to water, and the pH is adjusted to an optimal level to form iron floc. As part of the
coagulation process, arsenic is co-precipitated with the iron. The mixing process helps to build
the floc into larger particles that can then be removed by various forms of particle removal
(settling, filtration etc.). Some equipment trains use flocculation tanks and clarifiers with or
without post filtration to remove the precipitated iron and arsenic particulate. Other process



trains use only chemical coagulation, mixing, and media filtration. The Pall process is based on
chemical coagulation, mixing, and microfiltration with no intermediate solids separation process.

It is widely accepted in the scientific community that the precipitation of arsenic (V) with iron or
similar coagulants is effective for arsenic removal, while arsenic (I11) is not removed as easily to
the low concentrations required to meet drinking water regulations. Therefore, water that
contains arsenic (I11) is often pre-treated with an oxidization step to convert the arsenic (I11) to
arsenic (V). The Pall system uses chlorine (fed as sodium hypochlorite) as a pretreatment step to
convert any arsenic (I11) to arsenic (V). The Pall system is compatible with several different
oxidants in addition to chlorine.

2.3 Description of Treatment Train and Unit Processes

The Microza System includes pretreatment with sodium hypochlorite to oxidize any arsenic (I11)
to arsenic (V), and iron present in the water supply. Ferric chloride is then added to augment any
natural occurring iron and optimize the iron dose. Sulfuric acid is added to adjust the pH to an
optimal level, as determined during shakedown testing at the site. This chemically treated water
(feed water) enters the feed tank supplied as part of test rig.

The coagulated water in the feed tank is mixed with an installed mixer and then is pumped
directly to the microfiltration module. Flow enters the module on the outside of the membrane,
passes through the membrane, and flows on the inside of the membrane to the outlet of the
module. The microfiltration membrane filters the water, removing the precipitate, including
arsenic, iron, and any other precipitated constituents. A portion of the filtrate is collected in a
tank (reverse filtration tank) for use during the backwash process. The microfiltration system is
designed to filter all of the water under normal operating conditions, [i.e., there is no reject
(concentrate) water from the system]. In certain applications, small amounts of reject water may
occur in a microfiltration system. No reject water was generated at the Plum Creek Site.

The raw water was obtained from the pressure tank at the site (both wells feed the tank on an
alternating cycle basis), which normally operates at 55 to 90 pounds per square inch (psi). A
flow control valve was installed downstream of a back flow preventer to control the flow rate of
raw water. A flow meter was used to monitor the flow rate and total flow of raw water to the
chemical treatment portion of the process.

The piping installed to carry the raw water to the test unit feed tank incorporated the chemical
feed part of the process. Chemical feed ports along the pipe provided for injection of sodium
hypochlorite, ferric chloride, and acid. Each chemical was stored in a five-gallon container at the
site. Chemical metering pumps were used to inject the chemicals into the water. Sampling ports
were located before any chemical addition (raw water), and after the chemical addition points
and the mixing tank. These sampling ports were manual valves placed in the line. Small
diameter tubing was attached to the valves so that samples of the raw water and the feed water
could be collected directly into the sample bottles.

The chemically treated water flowed into the 30-gallon feedwater holding tank. The water in this
tank was continuously mixed with an installed mixer. The water was pumped to the



microfiltration module at flow rate of approximately 6.3 gpm. The raw water flow rate to the
feed tank was set slightly higher than the feed to the microfiltration module to ensure water was
always present for continuous feed to the module. At the established flow of 6.3 gpm, the
mixing time in the feed water holding tank was less than five minutes.

A variable speed pump controls the flow rate to the filter module. The flow meter measures the
flow in both directions so that both filtrate flow and backwash flow are monitored. Pressure
gauges are mounted on both the feed water line and the filtrate line to monitor pressure in the
system and to monitor the pressure differential across the membrane. A full schematic of the
system is presented in Appendix A.

The Microza System uses a combination of air and water to backwash the microfiltration
membrane. Water is supplied from the reverse filtration tank (30 gallon tank), which holds
filtrate from the system. A compressor with a fully automated control system supplies air for the
air scrub. When a backwash is initiated, the air system is activated and supplies air to the feed
side of the module. The reverse filtration pump pumps filtrate in a reverse flow through the
membrane as well. The combination of air scrubbing and reverse water flow removes the
particles that have been trapped by the microfiltration module. Backwash water from the test
system is discharged either directly to a wastewater collection system or to another appropriate
disposal outlet. For the verification test, the backwash water was discharged through a drainpipe
to the soil behind the well house. Airflow and water flow are monitored during the backwash
cycles.

Occasionally, microfiltration membranes require chemical cleaning to remove materials that are
not removed during the backwash process. Chemical CIP is typically required on a two or three
month basis. A CIP was not required during the 30-day verification test. Therefore, the CIP
demonstration was done at the end of the test, manually. When the CIP was performed, the feed
water tank was used to hold water that contained sodium hydroxide (caustic) and sodium
hypochlorite. The mixture was recirculated through the system for approximately two hours.